
CC-25TH-XXXX-(OS) 

- 1 - 

  
 
A division of Troy Sheet Metal Works, Inc. 
1024 South Vail Avenue, Montebello, CA  90640 
www.troyproducts.com   323 720-4100        

 

 
Part No: CC-25TH-XXXX-(OS)    Vehicle: Chevrolet Tahoe 
 
Description: Standard & Wide Body Center Consoles  Model year: 2025 

 
Tools Required 

T50 socket or wrench 5/32” Allen key 1/8 Allen key 7/16 socket/wrench  

 
 
Troy Products recommends reading through all installation instructions prior to installation to check that all necessary 
parts have been included. 
  
IMPORTANT NOTES: 
 

•  Consoles are not compatible with civilian Tahoe models without considerable modification vehicle. 
•  These instructions are applicable for various sizes of 2025 Tahoe direct mount consoles, pictures on this guide       

might look slightly different from the received console. 

• All Bill of materials parts for available consoles are listed in this document, compare received parts with 
corresponding parts list. Hardware kit is the same across available direct mount consoles. 

 
 

Hardware pack is located inside a resealable plastic bag in the packaging cardboard box. 
 

 
 
 
Quick start Guide 
 

1. Direct mount consoles require of base brackets to be installed at inner front seat mount points. 
2. Seat spacers are to be installed at outer front seat mount points. 
3. Consoles are to be installed on formed base of brackets. 

 
 

May 23, 2025 

 

 

Revision 2. 



CC-25TH-XXXX-(OS) 

- 2 - 

 
BILL OF MATERIALS 

 
 

CC-25TH-XXXX  (STANDARD VERSION) -   PARTS 
Part number: 

 
CC-25TH-XXXX-#ha 

Description: 

HOUSING WELDMENT 

QTY: 1 
 

Part number: 

 
CC-25TH-XXXX-#fbd 

Description: 

FLOOR BRACKET, DRIVER 

QTY: 1 
 

Part number: 
 

CC-25TH-XXXX-#fbr 

Description: 

FLOOR BRACKET, REAR 

QTY: 1 
 

Part number:  

 

CC-25TH-XXXX-#fbp  

Description: 
 

FLOOR BRACKET, PASSENGER  

QTY: 1  
 

Part number:  

 

CC-25TH-XXXX-#fpd 
 

Description:  

FRONT DRIVER SIDE PANEL  

QTY: 1  
 

Part number:  

 

CC-25TH-XXXX-#fpp 
 

Description:  

FRONT PASSENGER SIDE PLATE  

QTY: 1  
 

 
 
 
 
 
 

CC-21TH-XXXX-OS (WIDE BODY VERSION)  -   PARTS 
Part number: 

 
CC-25TH-XXXX-OS-#ha 

Description: 

HOUSING WELDMENT 

QTY: 1 
 

Part number: 

 
CC-25TH-XXXX-OS-#fbd 

Description: 

FLOOR BRACKET, DRIVER 

QTY: 1 
 

Part number:  

CC-25TH-XXXX-OS-#fbr 

Description: 

FLOOR BRACKET, REAR 

QTY: 1 
 

Part number:  

 

CC-25TH-XXXX-OS-#fbp  

Description: 
 

FLOOR BRACKET, PASSENGER  

QTY: 1  
 

Part number:  

 

CC-25TH-XXXX-OS-#fpdw 
 

Description:  

FRONT DRIVER SIDE PANEL  

QTY: 1  
 

Part number:  

 

CC-25TH-XXXX-OS-#fpp 
 

Description:  

FRONT PASSENGER SIDE PLATE  

QTY: 1  
 



CC-25TH-XXXX-(OS) 

- 3 - 

 
HARDWARE 

(Hardware is common across direct mount consoles) 
 
 

Part number:  

 
AC-MCM1  

Description:  

MIC CLIP W/ PLATE  

QTY: 1  
 

Part number: 
 

AC-DUALUSB-C 

Description: 

USB & USB-C COMBO CHARGER 

QTY: 2 
 Part number: 

 

1-FST-50-60800 

Description: 

1/4" FLAT WASHER, BLACK 

QTY: 13 
 

Part number:  

 

AC-CC-875CAP  

Description: 
 

7/8" DOME PLUG - Black  

QTY: 3      ( QTY 6  OS CONSOLE )  
 

Part number:  

AC-CC-2CAP  

Description: 
 

2" DOME PLUG - Black  

QTY: 1  ( ONLY  OS CONSOLE )  
 

Part number:  

 

AC-TSSCR25 
 

Description:  

FACE PLATE SCREWS   

QTY: 2  
 

Part number:  

 

1-FST-06- 
 

Description:  

#1/4-20   BH SOCKET SCREW  

QTY: 7  
 

Part number:  

 

1-FST-06 
 

Description:  

#10-32 BH SOCKET SCREW  

QTY: 6  

 
Part number:  

 

FM-21TH-#fos 
 

Description:  

FRONT OUTSIDE SPACER  

QTY: 2  
 

Part number:  

 

FM-21TH-#ros 
 

Description:  

REAR OUTSIDE SPACER  

QTY: 2  

 
Part number:    

 

AC-CC-EBKT-SD (SOME MODELS)    

Description:    

CONSOLE BRACKET    

QTY: 1    
 

  

 

  

  

  

  

 
 
 
 
 
 
 
 
 
 



CC-25TH-XXXX-(OS) 

- 4 - 

 
 
 
 
 
 
 
 
 
 
 
 
 
Preparation____________________________________________________________________________________________ 
 
 
 

1.) Remove OEM plastic trim from outboard sides of front seat rails by pulling on trim, being careful not to break metal 
mounting pins. Inside of trim is pictured below; remove by pulling upward. If pins don’t snap free from trim, they can 
be removed from mounting slots using two screwdrivers and re-inserted onto plastic trim posts. 

 
 

  

  
 

2.) Remove front driver and passenger seats bolts, 8 in total using T50 driver. 
 
 
 
 
 
 
 
 
 
 
 



CC-25TH-XXXX-(OS) 

- 5 - 

 
 
 
 
Installation_____________________________________________________________________________________________ 
 
 

 
3.) Tilt seats toward outside of vehicle and slide in base 

brackets under seats as shown, (seats not shown for 
clarity), make sure screw hole from side brackets is 
set towards rear side of vehicle, marked by arrow) 
(depending on the purchased center console, base 
brackets might look slightly different.) Set seats back 
in positions and install back with OEM hardware. Do 
not tighten bolts at this time. 

 

 
 
 

4.) Tilt seats towards inside of vehicle and insert spacers under outer mounting points of seats, noting orientation of 
spacers and location of locating pins in seat mounts. There are two rear spacers and two front spacers, one of each 
for each seat. Install back OEM bolts, Do not tighten bolts at this time. 

 

 
 
 

5.) Bring rear plate and attach it in between side base brackets using supplied 1/4-20  screws. 
Do not tighten screws at this time. 
 

 
 
 



CC-25TH-XXXX-(OS) 

- 6 - 

 
 
 
 
 

6.) Set center console on brackets base and securely attach front plates (#fpp, #fpd) to console housing using 1/8 hex 
driver and six #10-32 X 1/2 screws, provided. Note driver and passenger side profiles. 

 

  
 
 

7.) Center console with base bracket and align it to 
dashboard using supplied 1/4-20  screws and 
washers, tightly secure it after all adjustments have 
been done. (Wide body console will have screw 
mounting points on the inside of side walls, while 
slim body console will have them on its outside 
walls.) 

 

 
 
 

8.) Install 110vac module to the console by inserting it in place as shown, connect the AC outlet with its corresponding 
harness. Insert and connect provided 12V and dual USB modules to console. 
 

 
 
 
 
 



CC-25TH-XXXX-(OS) 

- 7 - 

 
 
 
 

9.) OPTIONAL STEP, install console bracket with supplied 1/4-20 X 5/8 button head screws and nylon lock nuts. Console 
bracket serves as a surface to mount wiring or electronic components. 

 

 
 
 

10.) Go back and tightly secure screws from Step 6 and 7 
 

11.) Go back and tightly secure OEM bolts from Steps 4 and 5 to manufacturers specifications. 
 

12.) Re-insert front side plastic trims. Discard rear plastic trims. 
 
 
 
 
 
 
 
 
 
 
 
 
 

Your installation is now complete. If you have any questions or suggestions for adding additional 
instructions, please call Customer Service at (800) 700-8769. 


